Canadian Association of Gastroenterology Clinical Practice Guidelines: The use of infliximab in Crohn's disease

Remo Panaccione MD (Co-Chair)¹, Richard N Fedorak MD (Co-Chair)², Guy Aumais MD³, Charles N Bernstein MD⁴, Alain Bitton MD⁵, Ken Croitoru MD⁶, Robert Enns MD⁷, Brian Feagan MD⁸, Marty Fishman MD⁷*, Gordon Greenberg MD⁹, Anne Griffiths MD⁹, John K Marshall MD⁶*, Imran Rasul MD^{10*}, Daniel Sadowski MD²*, Ernest Seidman MD¹¹, Hillary Steinhart MD⁹, Lloyd Sutherland MD¹, Eric Walli MD^{12*}, Gary Wild MD⁵, C Noel Williams MD², Mary Zachos MD⁹

RESEARCH OF PUBLISHED EVIDENCE

These guidelines are presented as a follow-up to the original Canadian Association of Gastroenterology Clinical Practice Guidelines: The use of infliximab in Crohn's disease, published in the *Canadian Journal of Gastroenterology* (1). The original guidelines represented publications between 1998 and 2000. The current guidelines have been updated to reflect knowledge gained from two pivotal randomized clinical trails, with the use of infliximab in the maintenance of inflammatory Crohn's disease in remission (2) and in the maintenance of fistulous Crohn's disease in remission (3).

MEDLINE was searched using the following key words: "tumor necrosis factor (TNF) and Crohn's disease", "TNF and ulcerative colitis", "TNF and intestinal inflammation", "TNF and colitis", "anti-TNF therapy" and "infliximab". In addition, abstracts of the 2000 to 2003 annual meetings of the American Gastroenterological Association (published in *Gastroenterology*) and the 2000 to 2003 annual United European Federation of Gastroenterological Societies Annual Meeting (published in *Gut*) were searched for the following key words: "TNF" and "infliximab".

Abstracts were only admitted as evidence if the necessary details were given in the abstract to perform the grading for the degree of evidence (as outlined below), or if the studies were known in sufficient detail to the experts through availability of detailed official study reports or other documents to perform such grading.

GOALS OF THE GUIDELINES

These recommendations are intended to provide clinicians with a consensus-based document that will provide rational and optimal guidelines for the use of the anti-TNF monoclonal antibody infliximab in patients with inflammatory and fistulizing Crohn's disease.

VALIDITY OF THE GUIDELINES

The present guidelines acknowledge the unique nature of each clinical encounter and practice setting, and allow practitioners and their patients to choose other options when appropriate.

An update through a consensus meeting is planned for the first half of 2006. It is assumed that the therapeutic use of anti-TNF agents will be influenced by continued large, randomized clinical studies.

QUALITY OF THE EVIDENCE

The guidelines were developed following the recommendations outlined by Marshall (4). The following categories were used to grade the statements in the guidelines (according to the guidelines of the Agency for Health Care Policy and Research):

- Ia Evidence obtained from the meta-analysis of randomized, controlled trials.
- Ib Evidence obtained through one or more randomized, controlled trials.
- **IIa** Evidence obtained through a well-designed, controlled study without randomization.
- **IIb** Evidence obtained through another type of welldesigned, experimental study (eg, from multiple time series or from dramatic results in uncontrolled experiments).
- III Evidence obtained through a well-designed, nonexperimental study (eg, descriptive studies which include comparative, correlation and case studies).
- IV Evidence obtained from opinions of respected authorities, and based on clinical experience, descriptive studies, or reports of expert committees.

*Members of the Canadian Association of Gastroenterology Practice Affairs Committee

Received for publication May 4, 2004. Accepted June 8, 2004

 ¹University of Calgary, Calgary, Alberta; ²University of Alberta, Edmonton, Alberta; ³Hôpital Maisonneuve-Rosemont, Montreal, Quebec; ⁴University of Manitoba, Winnipeg, Manitoba; ⁵McGill University, Montreal, Quebec; ⁶McMaster University, Hamilton, Ontario; ⁷University of British Columbia, Vancouver, British Columbia; ⁸University of Western Ontario, London, Ontario; ⁹University of Toronto, Toronto, Ontario; ¹⁰Credit Valley Hospital, Mississauga, Ontario; ¹¹St Justine Hospital, Montreal, Quebec; ¹²Winnipeg Clinic, Winnipeg, Manitoba

Correspondence: Dr Richard Neil Fedorak, Division of Gastroenterology, University of Alberta, 205 College Plaza, Edmonton, Alberta T6G 2C8. Telephone 780-492-6941, fax 780-492-8121, e-mail Richard.Fedorak@ualberta.ca

QUALITY OF THE GUIDELINES

Guidelines deduced from published evidence and/or from expert opinions were graded according to the recommendations of the Agency for Health Care Policy and Research. The following grading system was used:

- A Based on at least one randomized, controlled trial (evidence categories Ia or Ib).
- **B** Based on clinical studies without randomization (evidence categories IIa, IIb or III).
- C Based on expert committees, opinions or experiences (evidence category IV).

The evidence is graded separately for the adult and pediatric population based on the best available evidence at the time of the consensus.

TARGET POPULATION

These clinical practice guidelines are directed at specialists who treat adult or pediatric patients with Crohn's disease.

GUIDELINES

A. Indications

1. Moderate to severe Crohn's disease:

- a. Infliximab is indicated for patients who demonstrate continuing symptoms, despite the optimal use of conventional therapies with glucocorticoids and an adequate trial of immunosuppressive therapy (6-mercaptopurine, azathioprine or methotrexate) (Adult level of evidence A; Pediatric level of evidence B) (2,3,5-25).
- b. Infliximab is indicated for patients who are unable to tolerate conventional therapy, including glucocorticoids and immunosuppressive therapy (Adult level of evidence C; Pediatric level of evidence C) (5,8,10,15).
- 2. Fistulizing Crohn's disease:
 - a. Infliximab is indicated for patients with symptomatic enterocutaneous and perianal fistulae (Adult level of evidence A; Pediatric level of evidence B) (3,6,26-31), enterovaginal fistulae (Adult level of evidence C; Pediatric level of evidence C), or enterovesical fistulae (Adult level of evidence C; Pediatric level of evidence C) (32).

B. Initial dosing

There is evidence to suggest that initial dosing with three infusions, at weeks 0, 2 and 6, results in higher remission and response (by approximately 15%) at 14 weeks than dosing at weeks 0 and 14 (33). Studies need to be conducted to determine if similar efficacy, but with improved cost effectiveness, could be achieved with infusions at week 0 and week 8.

- 1. Moderate to severe Crohn's disease:
 - a. Initial dose is one intravenous infusion of infliximab (5 mg/kg) (Adult level of evidence A; Pediatric level of evidence B) (2,5).
 - b. Patients with an inadequate response within two weeks may be considered for treatment with a second

5 mg/kg dose (Adult level of evidence C; Pediatric level of evidence C) (2,5,33).

Some experts would use an initial dose of three intravenous infusions of infliximab (5 mg/kg) at weeks 0, 2 and 6 (Adult level of evidence A; Pediatric level of evidence B) (2,33).

- c. Patients with an inadequate response to a second 5 mg/kg infusion, may respond to dose escalation of 10 mg/kg (Adult level of evidence B; Pediatric level of evidence C) (2,7,33).
- d. Patients who do not respond to the above induction regimen should no longer receive infliximab for this indication (Adult level of evidence A; Pediatric level of evidence B) (2,3,33).
- 2. Fistulizing Crohn's disease:
 - a. Initial dose is three intravenous infusions of infliximab (5 mg/kg) at weeks 0, 2 and 6 (Adult level of evidence A; Pediatric level of evidence C) (3,6,26-32).
 - b. Patients who do not have an adequate response to three infusions should no longer receive infliximab for this indication (Adult level of evidence A; Pediatric level of evidence B) (2,3,33).

C. Concomitant therapy

There is sufficient evidence to suggest that patients receiving infliximab should receive concomitant immunosuppressant therapy to reduce the formation of antibodies to infliximab, decrease the likelihood of infusion reactions, and possibly increase overall response.

- 1. Patients with Crohn's disease who require therapy with infliximab should receive concomitant immunosuppressive therapy (eg, 6-mercaptopurine, azathioprine or methotrexate) if no contraindications exist, even if the patient has failed to respond to these medications in the past (Adult level of evidence B; Pediatric level of evidence C) (34-43).
- 2. Administration of hydrocortisone sodium succinate (Solu-Cortef, Pfizer, Canada) (200 mg) intravenously, 30 min before infusion of infliximab, reduces the incidence of antibodies to infliximab and increases measurable infliximab levels in serum (Adult level of evidence A; Pediatric level of evidence C) (40,44).
- 3. Corticosteroids should be tapered and discontinued. For patients who are unable to discontinue corticosteroids, the role of infliximab in long-term management should be reassessed (Adult level of evidence C; Pediatric level of evidence C).

D. Maintenance dosing

1. Moderate to severe Crohn's disease:

a. Regular repeat dosing every eight weeks is effective in maintaining clinical response after an induction regimen (Adult level of evidence A; Pediatric level of evidence B) (2,7,33).

- b. In patients with recurrence of symptoms following an initial infliximab-induced response or remission, therapy with infliximab (5 mg/kg) intravenously is effective in re-establishing and maintaining remission (Adult level of evidence B; Pediatric level of evidence C) (2,7,33).
- c. Patients who have lost response during the maintenance dosing with 5 mg/kg may regain response if the dosing is increased to 10 mg/kg or the infusion intervals are shortened (Adult level of evidence B; Pediatric level of evidence C) (7,33).
- 2. Fistulizing Crohn's disease:
 - a. Regular repeat dosing every eight weeks is effective in maintaining clinical response after an induction regimen (Adult level of evidence A; Pediatric level of evidence C) (3).
 - b. In patients with recurrence of symptoms following an initial infliximab-induced response or remission, therapy with infliximab (5 mg/kg) intravenously may be effective in re-establishing and maintaining remission (Adult level of evidence B; Pediatric level of evidence C) (3).
 - c. Patients who have lost response during the maintenance dosing (5 mg/kg) may regain response if the dosing is increased to 10 mg/kg or if infusion intervals are shortened (Adult level of evidence B; Pediatric level of evidence C) (3).

E. Precautions and safety

- 1. Infliximab <u>should not</u> be administered to the following patients:
 - a. Patients with known hypersensitivity to any murine proteins or other component of the product (Adult and pediatric level of evidence C) (34).
 - b. Patients with known active infection (viral, tuberculosis, bacterial or atypical) (Adult and pediatric level of evidence B) (2,3,45).
 - c. Patients with class III/IV congestive heart failure or central nervous system demyelinating syndromes (Adult and pediatric level of evidence B) (45-48).
- 2. Infliximab should be administered <u>with caution</u> to the following patients:
 - a. Patients with fistulizing Crohn's disease in whom an underlying abscess cannot be excluded. An abscess should be drained and infection controlled before infliximab is started (Adult and pediatric level of evidence C) (15,30,31).
 - b. Patients with intestinal obstructive symptoms or documented fibrotic intestinal narrowing (Adult and pediatric level of evidence C) (14,16-18,20,22,23).
 - c. Patients with inactive ('latent') tuberculosis. If suspected, appropriate consultation should be sought before infliximab treatment is started (Adult and pediatric level of evidence C) (45,49).
 - d. Patients with current or previous malignancy (Adult and pediatric level of evidence C) (45).

e. Females who are pregnant, lactating, or are not willing to use appropriate birth control during infliximab therapy (Adult and pediatric level of evidence C) (45).

F. Potential indications

Infliximab has also been shown to be beneficial in the following clinical situations associated with inflammatory bowel disease:

- Hospitalized patients with moderately severe or fistulizing Crohn's disease where a rapid onset of action is desired (Adult and pediatric level of evidence C) (35).
- 2. As a bridge to immunosuppressants which may take eight to 24 weeks to be effective (Adult and pediatric level of evidence C) (35).
- 3. Steroid dependent Crohn's disease (Adult and pediatric level of evidence B) (2,8).
- 4. Other manifestations of Crohn's disease (orofacial Crohn's disease, esophageal Crohn's disease, metastatic Crohn's disease, Crohn's disease of the ileoanal pouch, ankylosing spondylitis, erythema nodosum, pyoderma gangrenosum or refractory inflammatory bowel disease arthropathy) (Adult and pediatric level of evidence C) (50-54).

G. Use of infliximab in children and adolescents

In the management of pediatric Crohn's disease, efficacy of pharmacological therapies (eg, azathioprine/6-mercaptopurine) has generally been extrapolated from adult studies long before it has been specifically confirmed in younger patients (55). It is reasonable to apply the foregoing guidelines concerning indications for infliximab, dosing regimens, concomitant medications and precautions to the treatment of children and adolescents with Crohn's disease. Although Grade A evidence from specifically pediatric trials has hitherto been lacking, clinical experience with infliximab use in children and adolescents (8-12,19,21) is supportive of the now substantial adult clinical trial data. A pediatric randomized clinical trial comparing two maintenance dosing regimens is underway; until these data are available, it is reasonable to follow the above described dosing recommendations for pediatric patients.

H. Acute management of infusion reactions

Infusion reactions can occur during intravenous administration of infliximab. During the infusion the patients' vital signs should be monitored every 30 min.

If there is a prior history of an infusion-related reaction the vital signs should be monitored every 10 min during the first 30 min and then every 30 min thereafter. In this case, premedication could also be considered (diphenhydramine 25 mg to 50 mg orally and/or acetaminophen 500 mg to 650 mg orally and/or hydrocortisone 100 mg intravenously.

If an infusion reaction should occur the infusion should be slowed or stopped depending on the severity. When stopped, the intravenous access should be maintained with 154 mM sodium chloride at 250 mL/h, and the following management strategies assessed (49,56-60):

Panaccione et al

- 1. Itching and/or rash without respiratory difficulty:
 - a. Incidence; 3% to 6% of patients.
 - b. Administer diphenhydramine 50 mg intravenously and acetaminophen 500 mg to 650 mg orally; and
 - c. Resume infusion at one-half initial infusion rate once reaction has cleared.
- 2. Itching and/or rash with respiratory difficulty:
 - a. Incidence; 1% to 2% of patients.
 - b. Administer diphenhydramine 50 mg intravenously and acetaminophen 500 mg to 650 mg orally;
 - c. Start oxygen 2 L/min to 5 L/min;
 - d. Consider hydrocortisone 100 mg intravenously if symptoms persist despite diphenhydramine; and
 - e. Consider restarting the infusion only if the severity of the reaction has been mild, there has been complete resolution of symptoms and the patient has normal vital signs.
- 3. Anaphylactic reaction:
 - a. Incidence; rare.
 - b. Start oxygen 2 L/min to 5 L/min;
 - c. Administer adrenaline 1:1000 0.3 mL intravenously and diphenhydramine 50 mg intravenously;
 - d. Consider hydrocortisone 100 mg intravenously to prevent biphasic anaphylaxis; and
 - e. Do not restart the infusion.

DISCLOSURE OF POTENTIAL CONFLICT OF INTEREST: No, I do not have any industry of government relationships to report: IR, DS (regarding Schering and Roche), CNW, EW, MZ.

RECEIPT OF CONSULTATION FEES: Abbott (GA, CNB, RF), Algorithm (GA), Altana (RE), AstraZeneca (GA, RE, BF, AG), Axcan (GA), Berlex (BF), Crohn's and Colitis Foundation of America (BF), Crohn's and Colitis Foundation of Canada (BF), Celltech (BF), Ferring (HS), Given Imaging (EGS), Janssen-Ortho (GA), Merck Frosst (GA), Ministry of Health – Ontario (KC, JKM), Nestle (EGS), Novartis (CNB, RF), Pfizer (GA), Prometheus (EGS), Roche (GA), Santarus (BF), Schering (GA, KC, BF, RF, RP), Serono (BF), Targacept (HS), VSL (RF), Wyeth (RF).

RECEIPT OF RESEARCH GRANTS: Abbott (KC, EGS), Altana (RE), American College of Gastroenterology (EGS), AstraZeneca (CNB, KC, RE), Canadian Association of Gastroenterology/Industry Research Program (KC, EGS), Canadian Coordinating Office for Health Technology Assessment (JKM), Canadian Institutes of Health Research (CNB, KC, BF, EGS, GW), Crohn's and Colitis Foundation of Canada (CNB, KC, RF, EGS), Dairy Farmers of Canada (EGS), GlaxoSmithKline (JKM), Hospital for Sick Children's Foundation (EGS), International Organization for the study of Inflammatory Bowel Disease (EGS), Le Fonds de la recherche en santé du Québec (EGS), Ministry of Health – Ontario (JKM), National Institutes of Health (GA, EGS, HS), Proctor & Gamble (RF, JKM), Prometheus (EGS), Schering (GW). **RECEIPT OF CLINICAL TRIAL FUNDING:** Abbott (CNB, AB, RF, JKM, RP, HS, GW), Altana (RE, JKM), AstraZeneca (RE), Aventis (BF), Axcan (GA, JKM, RP), Berlex (RF, HS, GW), Boerhinger Ingeleheim (CNB, KC, HS), Canadian Institutes of Health Research (RF), Crohn's and Colitis Foundation of Canada (RF), Centocor (CNB, AG, RP, HS, GW), Elan (CNB, RF, JKM, RP, HS, GW), Janssen-Ortho (BF), Mayo (AB), Millenium (RE, BF, GG, RP), Ministry of Health (BF), Neoma-Lerads (MF) Novartis (GA, RF), Otsuka (BF, HS), Pfizer (GA, BF), Pharmacia (BF), Proctor & Gamble (MF), Protein Design (CNB), Robarts (GA), Schering (RE, BF, RF), Serono (HS), Solvay (JKM, EGS), Teva (JKM), Tillotts (CNB, AB, BF, HS), VSL (RF), Wyeth (GG).

PARTICIPATION IN SPEAKER'S BUREAU: Abbott (JKM, RP), AstraZeneca (CNB, RE, BF, RP), Axcan (RP), Centocor (GW), Ferring (HS), Schering (AB, KC, RE, RF, GG, JKM, EGS, HS, GW), Altana (RE, JKM, RP), Merck Frosst (JKM), Novartis (JKM), Prometheus (EGS), VSL (RF).

SIGNIFICANT SHAREHOLDINGS: Santarus (BF).

OTHER: National Institutes of Health – Crohn's genetic consortium (GA).

CANADIAN ASSOCIATION OF GASTROENTEROLOGY PRACTICE GUIDELINE DISCLAIMER: This clinical practice guideline has been developed by the authors on behalf of the Canadian Association of Gastroenterology (CAG) to outline the clinical approach to management problems regarding training issues. After preparation by the authors and based on a review of the literature, each guideline is extensively reviewed by the CAG Practice Affairs Committee (composed of practitioners from across Canada). Changes are made, and once the guideline is felt to be appropriate, it is then circulated for further review by recognized Canadian experts and then amended further. The guideline is presented to the CAG Governing Board for further review and final approval. This later step occurred during CDDW March 2004. Finally, the guideline is posted on the CAG web site for input by the CAG membership at large (March 22 to April 27, 2004). Practice guidelines are intended to give an understanding of a clinical problem, and outline one or more preferred approaches to investigation and management of the problem. While practice guidelines are intended to be useful to all physicians, it is recognized that specialists may rely less on practice guidelines than those in a more general practice. These guidelines are intended to give a practical approach to a problem based on the current literature, but are not intended to be state-of-theart reviews with extensive references. Practice guidelines are developed to be of assistance to practicing clinicians and are not intended to be the only approach to the management of clinical problems, nor are they intended to be considered as a 'standard of care'. The CAG Practice Affairs Committee recognizes that clinical circumstances may, at times, justify an approach different from that outlined in a practice guideline. It is also recognized that new developments in medical research and clinical practice may require subsequent changes to the practice guideline.

ACKNOWLEDGEMENTS: The authors thank Lorie Ingram for assistance in preparation of the manuscript. They also acknowledge the significant contributions of Paul Sinclair and Sandra Daniels in assisting in the organization of the guidelines.

GRANT SUPPORT: In part by an 'arms-length' unrestricted educational grant to the University of Alberta and the University of Calgary from Schering Canada Inc.

REFERENCES

- Panaccione R, Fedorak RN, Feagan B. Canadian Association of Gastroenterology Clinical Practice Guidelines: The use of infliximab in Crohn's disease. Can J Gastroenterol 2001;15:367-70.
- 2. Hanauer SB, Feagan BG, Lichtenstein GR, et al. Maintenance infliximab for Crohn's disease: The ACCENT I randomised trial. Lancet 2002;359:1541-9.
- Sands BE, Anderson FH, Bernstein CN, et al. Infliximab maintenance therapy for fistulizing Crohn's disease. N Engl J Med 2004;350:876-85.
- 4. Marshall JK. A critical approach to clinical practice guidelines. Can J Gastroenterol 2000;14:505-9.
- Targan SR, Hanauer SB, van Deventer SJ, et al. A short-term study of chimeric monoclonal antibody cA2 to tumor necrosis factor alpha for Crohn's disease. Crohn's Disease cA2 Study Group. N Engl J Med 1997;337:1029-35.
- Present DH, Rutgeerts P, Targan S, et al. Infliximab for the treatment of fistulas in patients with Crohn's disease. N Engl J Med 1999;340:1398-405.
- Rutgeerts P, D'Haens G, Targan S, et al. Efficacy and safety of retreatment with anti-tumor necrosis factor antibody (infliximab) to maintain remission in Crohn's disease. Gastroenterol 1999;117:761-9.
- Stephens MC, Shepanski MA, Mamula P, Markowitz JE, Brown KA, Baldassano RN. Safety and steroid-sparing experience using infliximab for Crohn's disease at a pediatric inflammatory bowel disease center. Am J Gastroenterol 2003;98:104-11.
- Cezard JP, Nouaili N, Talbotec C, et al. A prospective study of the efficacy and tolerance of a chimeric antibody to tumor necrosis factors (remicade) in severe pediatric crohn disease. J Pediatr Gastroenterol Nutr 2003;36:632-6.
- Serrano MS, Schmidt-Sommerfeld E, Kilbaugh TJ, Brown RF, Udall JN Jr, Mannick EE. Use of infliximab in pediatric patients with inflammatory bowel disease. Ann Pharmacother 2001;35:823-8.
- Hyams JS, Markowitz J, Wyllie R. Use of infliximab in the treatment of Crohn's disease in children and adolescents. J Pediatr 2000;137:192-6.
- Kugathasan S, Werlin SL, Martinez A, Rivera MT, Heikenen JB, Binion DG. Prolonged duration of response to infliximab in early but not late pediatric Crohn's disease. Am J Gastroenterol 2000;95:3189-94.
- Ardizzone S, Colombo E, Maconi G, et al. Infliximab in treatment of Crohn's disease: The Milan experience. Dig Liver Dis 2002;34:411-8.
- Hommes DW, van de Heisteeg BH, van der Spek M, Bartelsman JF, van Deventer SJ. Infliximab treatment for Crohn's disease: Oneyear experience in a Dutch academic hospital. Inflamm Bowel Dis 2002;8:81-6.
- Panaccione R. Infliximab for the treatment of Crohn's disease: Review and indications for clinical use in Canada. Can J Gastroenterol 2001;15:371-5.
- Ricart E, Panaccione R, Loftus EV, Tremaine WJ, Sandborn WJ. Infliximab for Crohn's disease in clinical practice at the Mayo Clinic: The first 100 patients. Am J Gastroenterol 2001;96:722-9.
- Arnott ID, McDonald D, Williams A, Ghosh S. Clinical use of Infliximab in Crohn's disease: The Edinburgh experience. Aliment Pharmacol Ther 2001;15:1639-46.
- Mortimore M, Gibson PR, Selby WS, Radford-Smith GL, Florin TH. Early Australian experience with infliximab, a chimeric antibody against tumour necrosis factor-alpha, in the treatment of Crohn's disease: Is its efficacy augmented by steroid-sparing immunosuppressive therapy? The Infliximab User Group. Intern Med J 2001;31:146-50.

- Lionetti P, Bronzini F, Salvestrini C, et al. Response to infliximab is related to disease duration in paediatric Crohn's disease. Aliment Pharmacol Ther 2003;18:425-31.
- Farrell RJ, Shah SA, Lodhavia PJ, et al. Clinical experience with infliximab therapy in 100 patients with Crohn's disease. Am J Gastroenterol 2000;95:3490-7.
- Baldassano R, Braegger CP, Escher JC, et al. Infliximab (REMICADE) therapy in the treatment of pediatric Crohn's disease. Am J Gastroenterol 2003;98:833-8.
- Cohen RD, Tsang JF, Hanauer SB. Infliximab in Crohn's disease: First anniversary clinical experience. Am J Gastroenterol 2000;95:3469-77.
- Sample C, Bailey RJ, Todoruk D, et al. Clinical experience with infliximab for Crohn's disease: The first 100 patients in Edmonton, Alberta. Can J Gastroenterol 2002;16:165-70.
- 24. Clark W, Raftery J, Song F, et al. Systematic review and economic evaluation of the effectiveness of infliximab for the treatment of Crohn's disease. Health Technol Assess 2003;7:1-67.
- Wicks AC, Thomas C, Curran R, Mayberry JF. Infliximab and Crohn's QOL. Aliment Pharmacol Ther 2002;16:1831-2.
- Van Assche G, Vanbeckevoort D, Bielen D, et al. Magnetic resonance imaging of the effects of infliximab on perianal fistulizing Crohn's disease. Am J Gastroenterol 2003;98:332-9.
- Agnholt J, Dahlerup JF, Buntzen S, Tottrup A, Nielsen SL, Lundorf E. Response, relapse and mucosal immune regulation after infliximab treatment in fistulating Crohn's disease. Aliment Pharmacol Ther 2003;17:703-10.
- Sabate JM, Villarejo J, Lemann M, Bonnet J, Allez M, Modigliani R. An open-label study of thalidomide for maintenance therapy in responders to infliximab in chronically active and fistulizing refractory Crohn's disease. Aliment Pharmacol Ther 2002;16:1117-24.
- Martinez-Borra J, Lopez-Larrea C, Gonzalez S, et al. High serum tumor necrosis factor-alpha levels are associated with lack of response to infliximab in fistulizing Crohn's disease. Am J Gastroenterol 2002;97:2350-6.
- Regueiro M, Mardini H. Treatment of perianal fistulizing Crohn's disease with infliximab alone or as an adjunct to exam under anesthesia with seton placement. Inflamm Bowel Dis 2003;9:98-103.
- Bell SJ, Halligan S, Windsor AC, Williams AB, Wiesel P, Kamm MA. Response of fistulating Crohn's disease to infliximab treatment assessed by magnetic resonance imaging. Aliment Pharmacol Ther 2003;17:387-93.
- Levy C, Tremaine WJ. Management of internal fistuals in Crohn's disease. Inflamm Bowel Dis 2002;8:106-11.
- Rutgeerts P, Feagan BG, Lichtenstein GR, et al. Comparison of scheduled and episodic treatment strategies of infliximab in Crohn's disease. Gastroenterology 2004;126:402-13.
- Baert F, Noman M, Vermeire S, et al. Influence of immunogenicity on the long-term efficacy of infliximab in Crohn's disease. N Engl J Med 2003;348:601-8.
- Cuffari C, Lichtenstein GR. Maintenance infliximab therapy in patients with Crohn's disease: How long, how much, how frequent? Gastroenterology 2003;124:1988-90.
- 36. Cornillie F, Shealy D, D'Haens G, et al. Infliximab induces potent anti-inflammatory and local immunomodulatory activity but no systemic immune suppression in patients with Crohn's disease. Aliment Pharmacol Ther 2001;15:463-73.
- 37. Garcia-Planella E, Domenech E, Esteve-Comas M, et al. Development of antinuclear antibodies and its clinical impact in patients with Crohn's disease treated with chimeric monoclonal anti-TNF alpha antibodies (infliximab). Eur J Gastroenterol Hepatol 2003;15:351-4.
- Arnott ID, McNeill G, Satsangi J. An analysis of factors influencing short-term and sustained response to infliximab treatment for Crohn's disease. Aliment Pharmacol Ther 2003;17:1451-7.
- Parsi MA, Achkar JP, Richardson S, et al. Predictors of response to infliximab in patients with Crohn's disease. Gastroenterology 2002;123:707-13.
- Sandborn WJ. Preventing antibodies to infliximab in patients with Crohn's disease: Optimize not immunize. Gastroenterology 2003;124:1140-5.
- Kugathasan S, Levy MB, Saeian K, et al. Infliximab retreatment in adults and children with Crohn's disease: Risk factors for the development of delayed severe systemic reaction. Am J Gastroenterol 2002;97:1408-14.

Panaccione et al

- Nikolaus S, Raedler A, Kuhbacker T, Sfikas N, Folsch UR, Schreiber S. Mechanisms in failure of infliximab for Crohn's disease. Lancet 2000;356:1475-9.
- 43. Kinney T, Rawlins M, Kozarek R, France R, Patterson D. Immunomodulators and "on demand" therapy with infliximab in Crohn's disease: Clinical experience with 400 infusions. Am J Gastroenterol 2003;98:608-12.
- 44. Farrell RJ, Alsahli M, Jeen YT, Falchuk KR, Peppercorn MA, Michetti P. Intravenous hydrocortisone premedication reduces antibodies to infliximab in Crohn's disease: A randomized controlled trial. Gastroenterology 2003;124:917-24.
- Massironi S, Losco A, Basilisco G. Drug side-effects in IBD. Aliment Pharmacol Ther 2002;16:1831.
- von Haehling S, Jankowska EA, Anker SD. Tumour necrosis factoralpha and the failing heart – pathophysiology and therapeutic implications. Basic Res Cardiol 2004;99:18-28.
- 47. Chung ES, Packer M, Lo KH, Fasanmade AA, Willerson JT. Randomized, double-blind, placebo-controlled, pilot trial of infliximab, a chimeric monoclonal antibody to tumor necrosis factor-alpha, in patients with moderate-to-severe heart failure: Results of the anti-TNF Therapy Against Congestive Heart Failure (ATTACH) trial. Circulation 2003;107:3133-40.
- Kwon HJ, Cote TR, Cuffe MS, Kramer JM, Braun MM. Case reports of heart failure after therapy with a tumor necrosis factor antagonist. Ann Intern Med 2003;138:807-11.
- Wallis RS, Broder MS, Wong JY, Hanson ME, Beenhouwer DO. Granulomatous infectious diseases associated with tumor necrosis factor antagonists. Clin Infect Dis 2004;38:1261-5.
- Ricart E, Panaccione R, Loftus EV, Tremaine WJ, Sandborn WJ. Successful management of Crohn's disease of the ileoanal pouch with infliximab. Gastroenterology 1999;117:429-32.

- Martinez F, Nos P, Benlloch S, Ponce J. Hidradenitis suppurativa and Crohn's disease: Response to treatment with infliximab. Inflamm Bowel Dis 2001;7:323-6.
- Papadakis KA, Treyzon L, Abreu MT, Fleshner PR, Targan SR, Vasiliauskas EA. Infliximab in the treatment of medically refractory indeterminate colitis. Aliment Pharmacol Ther 2003;18:741-7.
- Regueiro M, Valentine J, Plevy S, Fleisher MR, Lichtenstein GR. Infliximab for treatment of pyoderma gangrenosum associated with inflammatory bowel disease. Am J Gastroenterol 2003;98:1821-6.
- Viscido A, Habib FI, Kohn A, et al. Infliximab in refractory pouchitis complicated by fistulae following ileo-anal pouch for ulcerative colitis. Aliment Pharmacol Ther 2003;17:1263-71.
- 55. Markowitz J, Grancher K, Kohn N, Lesser M, Daum F. A multicenter trial of 6-mercaptopurine and prednisone in children with newly diagnosed Crohn's disease. Gastroenterology 2000;119:895-902.
- 56. Puchner TC, Kugathasan S, Kelly KJ, Binion DG. Successful desensitization and therapeutic use of infliximab in adult and pediatric Crohn's disease patients with prior anaphylactic reaction. Inflamm Bowel Dis 2001;7:34-7.
- 57. Persley KM. Infliximab infusion reactions: Desensitizing ourselves to the danger. Inflamm Bowel Dis 2004;10:62-3.
- 58 Cheifetz A, Smedley M, Martin S, Reiter M, Leone G, Mayer L. The incidence and management of infusion reactions to infliximab: A large center experience. Am J Gastroenterol 2003;98:1315-24.
- Crandall WV, Mackner LM. Infusion reactions to infliximab in children and adolescents: Frequency, outcome and a predictive model. Aliment Pharmacol Ther 2003;17:75-84.
- Sandborn WJ, Hanauer SB. Infliximab in the treatment of Crohn's disease: A user's guide for clinicians. Am J Gastroenterol 2002;97:2962-72.